New
X-Carve Pro Laser Mount for PLH3D-Series Engraving and Cutting Lasers

X-Carve Pro Laser Mount for PLH3D-Series Cutting and Engraving Lasers

This X-Carve Laser mount allows you to swiftly add laser engraving and cutting capabilities of PLH3D-15W, PLH3D-XT-50 or PLH3D-6W-XF+ to your X-Carve CNC machine. This mount is meant for frontal mounting.

Contact Us

Payment logo

Manufacturer:

Product Description

Features of the X-Carve Pro Laser Mount for PLH3D-Series Cutting and Engraving Laser Heads


  • This X-Carve Pro laser mount allows you to quickly install the high power PLH3D-15W, the Ultra HD PLH3D-XT-50 or the best-selling PLH3D-6W-XF+ cutting and engraving laser on your X-Carve Pro CNC machine. Please bear in mind that we also supply two different versions of the mount for the standard X-Carve CNC machine.
  • Currently this mount is available free-of-charge as a 3D file that you are able to mill or 3D print. If you desire to receive a physical version of this X-Carve Pro laser mount together with your laser upgrade kit, please contact us and ask about the lead time. The physical version of this mount includes all the necessary screws.

This mount uses two distinct parts. However, you need to use two units of the side part (Part S) and one unit of the frontal part (Part F). These two parts are described and visualized below:


  • X-Carve Pro Laser Mount for PLH3D-Series Part S: This part has a distinctive V-Shape. You should use two units of this part and attach them on the opposite lateral sides of your X-Carve Pro router with a total of six M3x10 (M3 10 mm) screws. The two units of this part not only serve as an attachment to the cnc router, but also allow for some space to fit your laser for X-Carve Pro. A single unit of Part S is shown below in the image on the left-hand side.
  • X-Carve Pro Laser Mount for PLH3D-Series Part F: This part resembles the letter T, and is meant to go in front of your X-Carve Pro router. You should screw it to the two units of Part S with six M3x10 (M3 10 mm) screws. You can screw a PLH3D-15W unit to this part with four M4x12 (M4 12 mm) screws. You can also screw PLH3D-XT-50 or PLH3D-6W-XF+ with four M3x10 (M3 10 mm) screws or the LaserDock magnetic laser docking station with two M4x10 (M4 10 mm) screws. The Part F of the X-Carve Pro Laser Mount is visualized below in the picture on the right-hand side.

Part S of the X-Carve Pro Laser Mount for PLH3D-Series Cutting and Engraving Lasers
Part F of the X-Carve Pro Laser Mount for PLH3D-Series Cutting and Engraving Lasers

Once assembled, your X-Carve Pro Laser Mount for PLH3D-Series engraving lasers should look as shown in the two pictures below. The picture on the left visualises the assembled mount with the attached XF+ laser head, and the picture on the right visualises the assembled mount with the PLH3D-15W laser:


X-Carve Pro Laser Mount With Attached PLH3D-6W-XF+ Cutting and Engraving Laser
X-Carve Pro Laser Mount With Attached PLH3D-15W Cutting and Engraving Laser

Reviews

Write a review